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Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

pectrum

ctrum

Ref Level 24 50 dém  Offset 14.50 db

Made Auto Sweep

Dete: 6 MAR 2016 213042

Dete: 8 MAR 2016 215431
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |___Powerabs |
30,000 MHz 20.000 MHz 1,000 MHz | 775.87851 MHz | 37,43 dom | ~24,43 dB 30,000 MHz 20.000 MHz 1,000 MHz | 652.011%9 MHz |
55,000 M) 1.000 GHz 1.000 MHz 985.54348 MHz -37.16 dém 24,16 d8 855,000 MHz 1.000 GHz 1.000 MHz

1,000 GHz 3,000 GHz 1,000 MHz 1.64854 GHz -20.25 d8 1,000 GHz 3,000 GHz 1,000 MHz -24.63 d8

3.000 GHe 7.000 GHe 1,000 MHz 4.66754 GHz -20.53 d8 3.000 GHe 7.000 GHe 1,000 MHz -33.00 dem -20.00 d8

7.000 GHz 9.000 GHz 1,000 MHz | 854043 GHz -22.60 d8 7.000 GHz 9.000 GHz 1,000 MHz | 8.00525 GHZ -34.29 dsm -21.29 ds
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Range Lowe | Rangeup | RBW. | Frequenc: | Power abs Alimit | Rangelow | Rangeup | RBW. | Frequency | powerabs | ALimit |
30,000 MHz 20.000 MHz 1,000 MHz | 77124168 MHz | -37.40 dom | ~24,48 dB 30,000 MHz 20.000 MHz 1,000 MHz | 635.03430 MHz | 37,74 dom | 24,74 d8
855,000 MHz 1.000 GHz 1.000 MHz 863.22464 MHz -37.32 dém -24.32 dB 855,000 MHz 1.000 GHz 1.000 MHz 883.15217 MHz -38.64 dém -26.64 dB
1,000 GHz 3,000 GHz 1,000 MHz 1.67304 GHz -34.58 dém .58 d8 1,000 GHz 3,000 GHz 1,000 MHz 1.67429 GHz -24,39 d8
3.000 GHe 7.000 GHe 1,000 MHz 6.57880 GHz -33.96 dem -20.96 dB 3.000 GHe 7.000 GHe 1,000 MHz 6.85927 GHz -20.80 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.80165 GHZ -35.91 dgm -22.91 d8 7.000 GHz 9.000 GHz 1,000 MHz | 7.51256 GHz -22.26 d8
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Spurious Emissions Spurious Emissions
Rongelow | Rangeup | RBW | Frequenc: Power Abs | ALimit Range Lowe | Rangeup | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 20.000 MHz 1,000 MHz | 731.36682 MHz | -38.26 dbm | -25.26 dB 30,000 MHz 20.000 MHz 1,000 MHz | 253.26087 MHz | 33,06 dom | -26.06 dB
855,000 MHz 1.000 GHz 1.000 MHz 860.32608 MHz 36,36 dém 855,000 MHz 1.000 GHz 1.000 MHz 865.90580 MHz -37.86 dém 24,86 d8
1,000 GHz 3,000 GHz 1,000 MHz 1.69754 GHz -33,05 dém 1,000 GHz 3,000 GHz 1,000 MHz 2.74516 GHz -37.12 dém -24.12 d8
3.000 GHe 7.000 GHe 1,000 MHz 6.88276 GHz -32.94 dém 3.000 GHe 7.000 GHe 1,000 MHz 6.69429 GHz -34.15 dém -21.15 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.10199 GHz -35.36 dsm 7.000 GHz 9.000 GHz 1,000 MHz | 8.71416 GHz -34.22 dsm -21.22 d8
g T g T
L U J I e L JU J ¢

Date: 6 MAR 2016 21:33:11

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : 2AFWMLEX829

Page Number 1 A-22 of 30

Report Issued Date : May 03, 2016

Report Version : Rev. 01
Report Template No.: BU5-FG22/24/27 Version 1.1



GPORTON LAG.

FCC RF Test Report

Report No. : FG630205A

GSM1900 (GSM)

GSM1900 (EDGE class 8)
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pectrum

Ref Level 25.00 dém  Offset 15.00 db Mode Auto Sweep
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Made Auto Sweep
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Power abs | ALimit | Range Low | Rangeup | RBW Frequency | Power abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 888.26337 MHz | -37.48 d8m | -24,48 dB 30.000 MHz 1.000 GHz 1.000 MHz | 942.07146 MHz | -36.50 dBm ] -23.50 dB
1.845 GHz 1,000 MHz | 1.77088 GHz | -32.08 dom | -26.00 d 1,845 GHz 1,000 MHz | 1.65856 GHz | -35.81 dém | -22.81 d8
3,000 GHz 1.000 MHz 2,76018 GHz 36,17 dém 3,000 GHz 1.000 MHz 2,73712 GHz -36.79 dém
7,000 GHz 1,000 MHz 6.54581 GHz -33,45 dém 7,000 GHz 1,000 MHz 6.73128 GHz -33,80 dém
13.600 GHz 1.000 MHz 13,29901 GHz -34.97 dém 13.600 GHz 1.000 MHz 12,22423 GHz -35.40 dém
13.600 GHz 19.100 GH2 1,000 MHz | 17.66087 GHz -31.79 dsm -18.79 d8 13.600 GHz 19.100 GH2 1,000 MHz | 17.69819 GHz -31.87 dsm -18.87 d8
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Range Low Range Up | RBW | Frequency | Power abs | ALimit Range Low Range Up | RBW | Frequency | Power abs | ALimit
50.000 MHz 1.000 GHz 1,000 Mz | 760.64718 MHz | -37.55 dem | 2255 dB 30.000 MHZ 1.000 GHz 1,000 MHz | 986.16441 MHz | -37.03 dem | -23.03 dB
1.845 GHz 1,000 MHz | 1.10747 GHz | 38,44 dom | -25.44 dB 1,845 GHz 1,000 MHz | 1.99125 GHz | -38.24 dém | -25.24 dB
3,000 GHz 1.000 MHz 2,84846 GHz 36,56 dém 3,000 GHz 1.000 MHz 2,67488 GHz 36,70 dém -23.70 d8
7,000 GHz 1,000 MHz 6.52831 GHz -34,00 dém 7,000 GHz 1,000 MHz 6.87177 GHz -33,26 dém 20,26 d8
13.600 GHz 1.000 MHz 13.39653 GHz -35.33 dém 13.600 GHz 1.000 MHz 13.44090 GHz -35.30 dém -22.30 dB
13.600 GHz 19.100 GH2 1,000 MHz | 18.28625 GHz -32.45 dBm 13.600 GHz 19.100 GH2 1,000 MHz | 18.29450 GHz -32.20 d8m -19.20 d8
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Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs ALimit | Range Low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 MHz 1.000 GHz 1,000 Mz | 60177161 MHz | -37.17 dm | 24,17 dB 30.000 MHZ 1.000 GHz 1,000 MHz | 545.53973 MHZ | -37.49 dém | 24,23 4B
1,000 GHz 1,845 GHz 1,000 MHz | 1.72190 GHz | -37.60 dom | 1,000 GHz 1,845 GHz 1,000 MHz | 1.42630 GHz | -38.72 dém | -25.72 dB
18156 3,000 GHz 1,000 MHz 2,70065 GHz -36,30 dém 18156 3,000 GHz 1.000 MHz 2.80561 GHz -36,11 dém -23.11 d8
3,000 GHz 7,000 GHz 1,000 MHz 6.21635 GHz -33,13 dém 3,000 GHz 7,000 GHz 1,000 MHz 6.56280 GHz -33.68 dém -20.68 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.37414 GHz -34.70 dém 7.000 GHz 13.600 GHz 1.000 MHz 12.81536 GHz -35.04 dém -22.04 dB
13.600 GHz 19.100 GH2 1,000 MHz | 17.90207 GHz -32.02 d8m 13.600 GHz 19.100 GH2 1,000 MHz | 18.26190 GHz -31.05 dsm -18.05 d8
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel
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pectrum

Ref Level 24 50 dém

Offset 14.50 d&
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pectrum
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Spurious Emissions Range Low | Rangeup | RBW | Frequency | Power Abs | ALimit
Rangelow | Rangeup | RBW | Frequency | _powerabs | Alimit 30.000 MHz 1.000 GHz 1.000 MHz | 941.58671 MHz | -38.02 deém | 5.02 di
30,000 MHz 620000 MHz 1,000 MHz | 620.42729 MHz | -38.07 dém | -25.07 dB 1.845 GHz 1,000 MHz | 1.83761 GHz | -38.06 dém |
855,000 MHz 1.000 GHz 1,000 MHz 89786232 MHz -37.20 dém -24.20 dB 3.000 GHz 1,000 MHz 2.86690 GHz -36.11 dém
1,000 GHz 3.000 GHz 1,000 MHz 2.71266 GHz -37.63 dém -24.63 dB 7.000 GHz 1,000 MHz 6.64629 GHz -33,03 dém
3,000 GHz 7.000 GHz 1.000 MHz £ 04276 GHz 33,74 dBm -20.74 8 13.600 GHz 1.000 MHz 11.23619 GHz -35.13 dBm
7.000 GHz 9.000 GHz 1,000 MHz | 8.79590 GHz -35.95 dem -22.95 d8 13.600 GHz 19.100 GHz 1,000 MHz | 15.99275 GHz 31,95 dem
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Spurious Emissions Range Low | Rangeup | RBW | Frequency | Power Abs | ALimit |
Rangelow | Rangeup | RBW. | | Powerabs | 30.000 MHz 1.000 GHz 1.000 MHz | 923.65067 MHz | -38.08 deém | 5.00 d8
30,000 MHz 20.000 MHz 1,000 MHz | 726.23430 MHz | -39.32 dém | 1,000 GHz 1,845 GHz 1,000 MHz | 1.68896 GHz | -38.15 dém | -25.15 d8
855.000 M) 1.000 GHz 1,000 MHz 983.65942 MHz -37.58 dém 3,000 GHz 1.000 MHz 2.57182 GHz -36.70 dém -23.70 dB
1,000 GHz 3.000 GHz 1,000 MHz 2.82665 GHz -36.77 dém 7.000 GHz 1,000 MHz 6.35833 GHz -32.70 dém -19.70 d8
000 GHz 7.000 GHz 1.000 MHz 6.69179 GHz -33.79 dém 13.600 GHz 1.000 MHz 12.14504 GHz -34.92 dém -21.92 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.81440 GHz -35.75 dsm -22.75 d8 13.600 GHz 19.100 GH2 1,000 MHz | 18.25719 GHz -32.12 dBm -19.12 d8
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70
7 Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 80.0 MHz 28005 pts Stop 0.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency | Ppower Abs | ALimit
Rangelow | Rangeup | RBW | Frequency | _powerabs | Alimit 30.000 MHz 1.000 GHz 1.000 MHz | 968.60820 MHz | -37.25 dém | -24.25 dB
30,000 MHz 620000 MHz 1,000 MHz | 322.35122 MHz | -38.01 dém | 1,000 GHz 1.845 GHz 1,000 MHz | 1.77722 GHz | -37.60 dém | 24,60 dB
855.000 M) 1.000 GHz 1,000 MHz 870.97826 MHz -36.45 dém 1915 G 3.000 GHz 1,000 MHz 2.69468 GHz -36.55 dém -23.55 d
3.000 GHz 1,000 MHz 2.60392 GHz -37.25 dém 3,000 GHz 7.000 GHz 1,000 MHz 6.57180 GHz -33,13 dém -20.13 dB
7.000 GHz 1.000 MHz £.71623 GHz -33.75 dBm 7.000 GHz 13.600 GHz 1.000 MHz 12.43636 GHz -35.05 dBm -22.05 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.05393 GHz -35.43 dem -22.43 d8 13.600 GHz 19.100 GHz 1,000 MHz | 15.92692 GHz -33.04 dBm -20.04 d8
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Bpactum

Ref Level 30.00 dém  Offset 15.00 db

Made Auto Sweep

SGL Count 10/10

Limit ¢heck PA
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50
60 dB
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 996.84908 MHz | -37.48 dém | -24.4ad8
1,000 GHz 1,705 GHz 1,000 MHz | 1.58081 GHz | -38.58 dém | 5
1,760 GHz 3.000 GHz 1,000 MHz 2.61728 GHz -36.41 dém
3,000 GHz 7,000 GHz 1,000 MHz 6.87977 GHz -33,16 dém
7.000 GHz 13.600 GHz 1,000 MH2 12.33973 GHz -34,60 dBm -21.60 d8
13.600 GHz 18.000 GHz 1.000 MHz | 15 57479 GHz -32.50 dem -15.50 d8
g T T T —
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Dete: 8 MAR 2016 23:16:35
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Ref Level 30.00 dém  Offset 15.00 db
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Limit ¢heck PA
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-0 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Power abs | ALimit
50.000 MHz 1,000 GHz 1.000 MHz | B16.03428 MHZ | -37.52 dem |
1.705 GHz 1,000 MHz | 1.65796 GHz | -38.23 dém |
3,000 GHz 1.000 MHz 2,77412 GHz -36.92 dém
7,000 GHz 1,000 MHz 6.76978 GHz -33,06 dém
7.000 GHz 13.600 GHz 1.000 MHz 10.59321 GHz -35.32 dém
13.600 GHz 18.000 GH2 1,000 MHz | 16.95837 GHz -32.30 dBm -19.30 d8
g T
L L J (T
Dete: 6 MAR 20168 23:17.50

Highest Channel

Bpactum
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Ref Level 20,00 dBm
SGL Count 10/10

Offset 15.00 &

Mode Aut:

0 Sweep

Limit ¢heck
20 dhife —HPLRIOUS ) INE_AR: i,
10 d8
[

TNE_8BS_

-0 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 MHz 1,000 GHz 1.000 MHz | 364.24038 MHz | ~37.34 dem | T3
1,000 GHz 1.705 GHz 1,000 MHz | 1.96518 GHz | -38.93 dém |
1760 G 3,000 GHz 1.000 MHz 271641 GHz -36.74 dém
3,000 GHz 7,000 GHz 1,000 MHz 6.55231 GHz -33,00 dém -20.00 dB
7.000 GHz 13.600 GHz 1.000 MHz 11.89284 GHz -35.40 dém -22.40 d8
13.600 GHz 18.000 GH2 1,000 MHz | 16 44707 GHZ -32.09 dsm -12.09 d8
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Report No. : FG630205A

Frequency Stability
Test Conditions | Middle Channel G(SGMSBI\:;’ (E[?Gsé"'flggs ) 2;‘;:;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0215 0.0430
40 Normal Voltage 0.0084 0.0275
30 Normal Voltage 0.0395 0.0359
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0072 0.0215
0 Normal Voltage 0.0024 0.0036
10 Normal Voltage 0.0263 0.0251 PASS
-20 Normal Voltage 0.0048 0.0335
-30 Normal Voltage 0.0012 0.0275
20 Maximum Voltage 0.0143 0.0167
20 Normal Voltage 0.0036 0.0299
20 Battery End Point 0.0012 0.0203

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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Report No. : FG630205A

Test Conditions | Middle Channel G?g";?n‘? (E[G)g"E"l?::s ) N';':';';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0016 0.0059
40 Normal Voltage 0.0112 0.0048
30 Normal Voltage 0.0048 0.0011
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0011 0.0021
0 Normal Voltage 0.0043 0.0160
10 Normal Voltage 0.0080 0.0016 PASS
-20 Normal Voltage 0.0117 0.0128
-30 Normal Voltage 0.0122 0.0005
20 Maximum Voltage 0.0144 0.0027
20 Normal Voltage 0.0133 0.0043
20 Battery End Point 0.0106 0.0027
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions | Middle Channel T 1‘2_’5('3&'::'\72“1‘2’_ 2Kbps) 2;‘;";:“
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084
40 Normal Voltage 0.0120
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0179
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0191
-30 Normal Voltage 0.0132
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0036
20 Battery End Point 0.0227

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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sanias. FCC RF Test Report

Report No. : FG630205A

Test Conditions | Middle Channel gﬁ%"’:ﬁ_g&g;‘;; N';':';';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043
40 Normal Voltage 0.0074
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0069
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0053
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0064
20 Battery End Point 0.0011
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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sanias. FCC RF Test Report

Report No. : FG630205A

Test Conditions | Middle Channel ‘{L?WDCMS_BZ;’LCL L‘)’ N';':';';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0075
40 Normal Voltage 0.0225
30 Normal Voltage 0.0265
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0231
0 Normal Voltage 0.0052
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0139
20 Maximum Voltage 0.0167
20 Normal Voltage 0.0058
20 Battery End Point 0.0190
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAR. FCC RF TeSt Report Report No. : FG630205A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 26.39 0.4355 22.30 0.1698
GSM850
Middle GSM 26.09 0.4064 22.77 0.1892
Highest 26.32 0.4285 23.17 0.2075
Lowest 20.06 0.1014 15.91 0.0390
GSM850
Middle 19.69 0.0931 16.03 0.0401
EDGE class 8
Highest 19.71 0.0935 16.54 0.0451
Lowest 17.19 0.0524 13.00 0.0200
WCDMA Band V
Middle 18.29 0.0675 14.61 0.0289
RMC 12.2Kbps
Highest 17.83 0.0607 14.28 0.0268
Limit ERP < 7W Result PASS
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SPORTON LAB. FCC RF TeSt Report Report No. : FG630205A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 29.74 0.9419 30.09 1.0209
GSM1900
Middle GSM 28.65 0.7328 29.34 0.8590
Highest 28.84 0.7656 28.54 0.7145
Lowest 25.51 0.3556 25.73 0.3741
GSM1900
Middle 24.24 0.2655 25.04 0.3192
EDGE class 8
Highest 23.50 0.2239 23.77 0.2382
Lowest 20.38 0.1091 22.65 0.1841
WCDMA Band I
Middle 19.98 0.0995 20.53 0.1130
RMC 12.2Kbps
Highest 21.08 0.1282 20.93 0.1239
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 27.53 0.5662 27.61 0.5768
WCDMA Band IV
Middle 27.51 0.5636 27.35 0.5433
RMC 12.2Kbps
Highest 27.39 0.5483 27.41 0.5508
Limit EIRP < 1W Result PASS
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GPORTON LAG.

FCC RF Test Report

Report No. : FG630205A

Radiated Spurious Emission

GSM850 (GSM)
Frequency| ERP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -55.06 -13 -42.06 -57.24 -56.95 1.86 5.90 H
2474 -52.24 -13 -39.24 -61.27 -54.58 2.31 6.80 H
Lowest 3297 -53.94 -13 -40.94 -66.57 -56.34 2.85 7.40 H
1648 -58.99 -13 -45.99 -57.85 -60.88 1.86 5.90 Vv
2472 -44.56 -13 -31.56 -57.70 -46.90 2.31 6.80 )
3297 -51.98 -13 -38.98 -65.96 -54.38 2.85 7.40 V
1672 -55.58 -13 -42.58 -57.76 -57.47 1.86 5.90 H
2510 -50.28 -13 -37.28 -59.31 -52.62 2.31 6.80 H
Middle 3345 -53.95 -13 -40.95 -66.58 -56.35 2.85 7.40 H
1674 -55.71 -13 -42.71 -55.30 -57.60 1.86 5.90 \
2510 -43.47 -13 -30.47 -57.14 -45.81 2.31 6.80 V
3345 -51.02 -13 -38.02 -65.00 -53.42 2.85 7.40 V
1698 -54.59 -13 -41.59 -56.77 -56.48 1.86 5.90 H
2548 -52.32 -13 -39.32 -61.35 -54.66 2.31 6.80 H
Highest 3396 -53.82 -13 -40.82 -66.45 -56.22 2.85 7.40 H
1698 -57.77 -13 -44.77 -56.63 -59.66 1.86 5.90 Vv
2548 -49.48 -13 -36.48 -60.45 -51.82 2.31 6.80 V
3396 -51.84 -13 -38.84 -65.82 -54.24 2.85 7.40 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v as. FCC RF Test Report Report No. : FG630205A
GSM850 (EDGE class 8)
Frequency| ERP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -53.88 -13 -40.88 -56.06 -55.77 1.86 5.90 H
2474 -51.01 -13 -38.01 -60.04 -53.35 2.31 6.80 H
Lowest 3297 -51.70 -13 -38.70 -64.33 -54.10 2.85 7.40 H
1648 -53.18 -13 -40.18 -53.75 -55.07 1.86 5.90 V
2474 -42.91 -13 -29.91 -56.69 -45.25 2.31 6.80 \%
3297 -51.46 -13 -38.46 -65.44 -53.86 2.85 7.40 \%
1672 -55.58 -13 -42.58 -57.76 -57.47 1.86 5.90 H
2509 -53.76 -13 -40.76 -62.79 -56.10 2.31 6.80 H
Middle 3345 -54.15 -13 -41.15 -66.78 -56.55 2.85 7.40 H
1672 -57.22 -13 -44.22 -56.08 -59.11 1.86 5.90 V
2509 -51.64 -13 -38.64 -62.61 -53.98 2.31 6.80 V
3345 -52.24 -13 -39.24 -66.22 -54.64 2.85 7.40 \%
1698 -54.47 -13 -41.47 -56.65 -56.36 1.86 5.90 H
2548 -53.18 -13 -40.18 -62.21 -55.52 2.31 6.80 H
Highest 3396 -54.18 -13 -41.18 -66.81 -56.58 2.85 7.40 H
1698 -57.71 -13 -44.71 -56.57 -59.60 1.86 5.90 V
2548 -51.70 -13 -38.70 -62.67 -54.04 2.31 6.80 \%
3396 -52.93 -13 -39.93 -66.91 -55.33 2.85 7.40 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v as. FCC RF Test Report Report No. : FG630205A
GSM1900 (GSM)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -50.10 -13 -37.10 -64.30 -54.70 3.00 7.60 H
5550 -43.36 -13 -30.36 -57.15 -49.62 3.84 10.10 H
Lowest 7401 -40.46 -13 -27.46 -60.24 -47.96 4.43 11.93 H
3700 -52.81 -13 -39.81 -65.3 -57.41 3.00 7.60 V
5550 -40.21 -13 -27.21 -55.33 -46.47 3.84 10.10 \%
7401 -35.13 -13 -22.13 -54.93 -42.63 4.43 11.93 \%
3759 -51.17 -13 -38.17 -65.37 -65.77 3.00 7.60 H
5640 -47.82 -13 -34.82 -61.61 -54.08 3.84 10.10 H
Middle 7521 -42.66 -13 -29.66 -62.44 -50.16 4.43 11.93 H
3759 -53.25 -13 -40.25 -65.74 -57.85 3.00 7.60 V
5640 -47.39 -13 -34.39 -59.8 -53.65 3.84 10.10 V
7521 -46.06 -13 -33.06 -63.85 -53.56 4.43 11.93 \%
3819 -51.51 -13 -38.51 -65.71 -56.11 3.00 7.60 H
5730 -43.17 -13 -30.17 -56.96 -49.43 3.84 10.10 H
Highest 7638 -43.02 -13 -30.02 -62.80 -50.52 4.43 11.93 H
3819 -49.34 -13 -36.34 -61.83 -53.94 3.00 7.60 V
5730 -37.47 -13 -24.47 -53.94 -43.73 3.84 10.10 \%
7641 -41.64 -13 -28.64 -59.43 -49.14 4.43 11.93 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v as. FCC RF Test Report Report No. : FG630205A
GSM1900 (EDGE class 8)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3699 -50.44 -13 -37.44 -64.64 -55.04 3.00 7.60 H
5550 -42.95 -13 -29.95 -56.74 -49.21 3.84 10.10 H
Lowest 7401 -40.78 -13 -27.78 -60.56 -48.28 4.43 11.93 H
3699 -52.09 -13 -39.09 -64.58 -56.69 3.00 7.60 V
5550 -40.72 -13 -27.72 -55.67 -46.98 3.84 10.10 \%
7401 -35.51 -13 -22.51 -55.25 -43.01 4.43 11.93 \%
3759 -51.88 -13 -38.88 -66.08 -56.48 3.00 7.60 H
5640 -48.37 -13 -35.37 -62.16 -54.63 3.84 10.10 H
Middle 7521 -44.07 -13 -31.07 -63.85 -51.57 4.43 11.93 H
3759 -53.88 -13 -40.88 -66.37 -58.48 3.00 7.60 V
5640 -50.27 -13 -37.27 -62.68 -56.53 3.84 10.10 V
7521 -45.82 -13 -32.82 -63.61 -53.32 4.43 11.93 \%
3819 -50.98 -13 -37.98 -65.18 -55.58 3.00 7.60 H
5730 -42.35 -13 -29.35 -56.14 -48.61 3.84 10.10 H
Highest 7638 -42.68 -13 -29.68 -62.46 -50.18 4.43 11.93 H
3819 -49.51 -13 -36.51 -62 -54.11 3.00 7.60 V
5730 -36.71 -13 -23.71 -53.54 -42.97 3.84 10.10 \%
7638 -35.16 -13 -22.16 -54.96 -42.66 4.43 11.93 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v as. FCC RF Test Report Report No. : FG630205A
WCDMA Band V(RMC 12.2Kbps)
Frequency| ERP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1652 -55.16 -13 -42.16 -57.34 -57.05 1.86 5.90 H
2480 -53.04 -13 -40.04 -62.07 -55.38 2.31 6.80 H
Lowest 3306 -52.82 -13 -39.82 -65.45 -556.22 2.85 7.40 H
1652 -58.59 -13 -45.59 -57.45 -60.48 1.86 5.90 V
2480 -52.58 -13 -39.58 -63.55 -54.92 2.31 6.80 \%
3306 -53.40 -13 -40.40 -67.38 -55.80 2.85 7.40 V
1672 -55.91 -13 -42.91 -58.09 -57.80 1.86 5.90 H
2509 -52.82 -13 -39.82 -61.85 -55.16 2.31 6.80 H
Middle 3345 -53.11 -13 -40.11 -65.74 -55.51 2.85 7.40 H
1672 -59.47 -13 -46.47 -58.33 -61.36 1.86 5.90 V
2509 -51.34 -13 -38.34 -62.31 -53.68 2.31 6.80 V
3345 -52.36 -13 -39.36 -66.34 -54.76 2.85 7.40 \%
1692 -54.81 -13 -41.81 -56.99 -56.70 1.86 5.90 H
2539 -53.89 -13 -40.89 -62.92 -56.23 2.31 6.80 H
Highest 3387 -54.29 -13 -41.29 -66.92 -56.69 2.85 7.40 H
1693 -58.84 -13 -45.84 -57.70 -60.73 1.86 5.90 V
2540 -52.27 -13 -39.27 -63.24 -54.61 2.31 6.80 \%
3387 -52.06 -13 -39.06 -66.04 -54.46 2.85 7.40 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v as. FCC RF Test Report Report No. : FG630205A
WCDMA Band II(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3705 -50.90 -13 -37.90 -65.10 -55.50 3.00 7.60 H
5557 -48.07 -13 -35.07 -61.86 -54.33 3.84 10.10 H
Lowest 7410 -42.38 -13 -29.38 -62.16 -49.88 4.43 11.93 H
3705 -52.97 -13 -39.97 -65.46 -57.57 3.00 7.60 V
5557 -49.71 -13 -36.71 -62.12 -55.97 3.84 10.10 \%
7410 -44.61 -13 -31.61 -62.4 -52.11 4.43 11.93 \%
3759 -52.09 -13 -39.09 -66.29 -56.69 3.00 7.60 H
5640 -48.45 -13 -35.45 -62.24 -54.71 3.84 10.10 H
Middle 7521 -44 .13 -13 -31.13 -63.91 -51.63 4.43 11.93 H
3759 -54.39 -13 -41.39 -66.88 -58.99 3.00 7.60 V
5640 -50.59 -13 -37.59 -63 -56.85 3.84 10.10 \%
7521 -46.06 -13 -33.06 -63.85 -53.56 4.43 11.93 \%
3816 -51.98 -13 -38.98 -66.18 -56.58 3.00 7.60 H
5722.8 -47.61 -13 -34.61 -61.40 -53.87 3.84 10.10 H
Highest 7629 -42.94 -13 -29.94 -62.72 -50.44 4.43 11.93 H
3714 -54.37 -13 -41.37 -66.86 -58.97 3.00 7.60 V
5724 -48.63 -13 -35.63 -61.04 -54.89 3.84 10.10 \%
7629 -46.32 -13 -33.32 -64.11 -53.82 4.43 11.93 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v as. FCC RF Test Report Report No. : FG630205A
WCDMA Band IV(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3426 -51.90 -13 -38.90 -66.03 -56.27 3.12 7.49 H
5137.2 -49.60 -13 -36.60 -62.75 -55.40 3.65 9.45 H
Lowest 6849 -46.21 -13 -33.21 -63.07 -53.41 4.15 11.35 H
3426 -52.95 -13 -39.95 -65.77 -57.32 3.12 7.49 V
5137.2 -45.69 -13 -32.69 -59.7 -51.49 3.65 9.45 V
6849 -46.83 -13 -33.83 -62.08 -54.03 4.15 11.35 V
3465 -52.90 -13 -39.90 -67.03 -57.27 3.12 7.49 H
5199 -49.37 -13 -36.37 -62.52 -55.17 3.65 9.45 H
Middle 6930 -45.63 -13 -32.63 -62.49 -52.83 4.15 11.35 H
3465 -54.99 -13 -41.99 -67.81 -62.65 5.73 13.39 V
5199 -49.94 -13 -36.94 -63.95 -57.38 6.05 13.49 V
6930 -47.87 -13 -34.87 -63.12 -54.78 6.68 13.59 \%
3504 -53.83 -13 -40.83 -67.96 -58.20 3.12 7.49 H
5259 -49.18 -13 -36.18 -62.33 -54.98 3.65 9.45 H
Highest 7011 -44.76 -13 -31.76 -61.62 -51.96 4.15 11.35 H
3504 -54.35 -13 -41.35 -67.17 -58.72 3.12 7.49 V
5257.8 -47.54 -13 -34.54 -61.55 -53.34 3.65 9.45 \%
7011 -46.75 -13 -33.75 -62 -53.95 4.15 11.35 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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